rsS=ACT

A WARNINGS

Before assembling this sim racing cockpit,
please read all installation instructions and
warnings thoroughly.

FAILURE TO COMPLY WITH ALL ASSEMBLY,
SAFETY, AND OPERATION INSTRUCTIONS
AND WARNINGS WHEN USING THIS
PRODUCT MAY RESULT IN SERIOUS INJURY.

This sim racing cockpit meets all safety
regulations. Improper use may resultin
injury to individuals and damage

to the chassis.

RSEAT EVO

3533303288353 ey

N K INSTRUCTION MANUAL
°§8§§88§33090 revision 01/12.2025

y 2 »;J 320202

DT

Shifter/Handbrake Mount




EVO SHIFTER/HANDBRAKE MOUNT - LEFT/RIGHT SIDE CHASSIS INSALLATION PRE-ASSEMBLY

=] <
B17 M8 x 70 B18 M10 x 75
Din 912 Din 912 -
RIGHT-SIDE CHASSIS INSTALLATION
(Pre-assembled at the Factory)
No.6 Hex Key No.8 Hex Key

LEFT-SIDE CHASSIS INSTALLATION




EVO sHIFTER/HANDBRAKE MOUNT - RIGHT-SIDE INSTALLATION
i ) w ]

B17 M8 x 70 e
Din 912

vep 8060)

4 LK)
==




SIDE INSTALLATION

EVO SHIFTER/HANDBRAKE MOUNT - LEFT-

[[099 @353
Uss ¢

(8]

R
x &
o O
=c
=0
=

o

N o=
=




EVO sHIFTER/HANDBRAKE MOUNT - ATTACHMENTS INSTALLATION

¢ ¢ W

N4 M8 Nut N5 M6 Nut B4 M8x1l6e B6 M8x20 SN T-Nut M8
DIN 985 DIN 985 DIN 912 DIN 912

No.5 Hex Key No.6 Hex Key



EVO sHIFTER/HANDBRAKE MOUNT - ADJUSTMENT

J /7

No.8 Hex Key

.

B uuuuo

o
000
@@
J

@

C

@
e

O \_/4\_/

\‘\\-.QU 5
“%@8@00 ooowo

6"6‘0
o=,
8. o208,

ADJUST HEIGHT and TILT (No.8 Hex Key)




